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COMBO Panels

combo

pvc door panels with aluminium

An innovative product with excellent features, for the manufacturers
of plastic frames.

COMBO is an aluminum panel with external coating of Renolit film,

similar to that of colored Pvc frames.

They offer high resistance to external conditions, thus avoiding the

usual problems of synthetic panels (cracks, swelling).

They are available in Renolit and Condinental colors and dozens of
designs, covering every aesthetic requirement. T
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Glass Moisture Penetration
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TWO Cuality Services BY
PO. Box 6235
5600 HE Eindhoven
The Netherlands
Lab.no, 1750

Certificate

EN 1279-2

(Glass Moisture Penetration

B

In accordance with TNO Quality Services B, it 1s heféb}, csﬁiﬁéﬂ--mat

TEHNI PANTELOS S.A.
2nd klm Kimerion - Pigadion
Xanhti

P.O. Box 67100

GREECE

applies a management ayslem m lme wnth the abnve z.tand&rd
for the following scupc : . _

Manufacturmg nf Dnul}le Glasses, accurdmg to EN 1279-2
with antlk Evu-Stlk HIFLO sealant

Date June, 21, 2007
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Signature: M.J.R. Luppens Signature: A.J. Piers
Project leader Programme leader
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Up Panel 24 mm
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Berschnuna des Warmedurchgannskoeffiziantan .

Prufencht Nr 12-002520-PRO1 (PE-K20006-de-01)  voem 17 092013
Aulireggeber TEHNIAE , B7100 Xanihi (Grechenkand )

ROSENHEIM

Berechnung des Warmedurchgangskoeffizienten [/,

Projekt-r, 12-002520-PROY Vargang Nr,  12-002520

Grundlagen der Prifung EN IS0 8846200712
Building components and buiking elements - Tharmal resistance and thermal ransmittance -
Calculation method

Vrwandete Prifmiel SimM20E41 - it Berechnungsprogramm

Profakiepes Panesl 24 mm

Pr ik pasriu s 12-002520-PH01

Prifdatum 14082013

Veraniwartlicher Priser Maurice Mayor

Prider Maurice Mayer

Informationen zum Prifauibau / Prifverfahren

Pristvoriahmen Es gitt folgende Abweschungen zum F‘n.ﬂveﬂahran n;temﬂﬂ Mmmﬁmuﬂge
In der Barechmung daa Wﬁ:medurchuannskoeﬂulanwn ist flir das. Mm:anal IF'S

Wiarmelaitiihigheil angesetzt. lm Rahmen dar .l.rmprdung fes mliﬂﬂmdﬂn Procuits kann
dieger nach EN IS0 10458 angesetzt werden, da die Fandbedingungen iur Ermitiung des
Nanmwarts dar prakischen Arvmndiiog {in uﬂrﬂngandnm Fail dan Hﬂgﬂimgan dar

EN 130 10077-2) arﬂsprochm &4

Ermittlung des Wimmdurchgangsl;pa_tﬂzhnh{l v,

I Der Warmedurchgangskosthzen ergm! 0B Whmaduichgangsioetizent Paneal WiTeK)
sich aus der Formel; £, Iongie Wirsedbegangswidarsiand T
i | : " |t Sechichidcke m
= 'A';," o ] ;I b Whmsleitiighet der Schich WinmK)
r  R.# .»{.:i -f-. I ,_:__.+ ""1-_.-"' UL Bulleree Whimeibsrgangsa st [m R
S T T L “Matera) Cusile
innen’ RN
- o001 | 160 |- Alurminium (5i-Legienngen)
S @ ] Ga@E 0033 KRS-'FIBH#N*N Fabric” Angabe des Aultraggebers
o3 ] 0001 ) 160 |- Muminium (Si-Legiensngen)
auflan . | .04 .

"' Machweis der Wm-ima_mmumn dhirch Frodukigatentiat (am ift himleriegt) - nach Momm ahne Zuachiag
Gesamidicke: d= 0,024 m
Wirmedurchgangswiderstand: Rym 0832 (m2 KIW

Pritergebnis
Emechneter Warmedurchgangshosffiziant: Probekirper 03 U,= 1,22 Wiim? K)

Bemerkung:
Der Warmedurchgangskoeffizient o/, ist nach EN 150 6846 auf 2 Stellen nach dem Komma anzugeben

=]

da (30102 2001

COMBO Panels




Water Thightness
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Istituto sponmantuia per l'edilizia s.p.a. ISTEDIL
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TEST REPORT n* 1858/2006-B Guidonia M. 19/12/2006
Results of water thightness test, carried out on 13/12/2006, on a door panel sample,
received on il 19/10/2006.

The panel has the following dimensions: width 88 cm, height 208 cm, deep 3 cm.

Principal: TEHNI S.A. PANTELOS - PIGADIA XANTHI IGRE!?E}

DECLARED DATA
Product identification: ALUMINIUM PANEL WITH DOUBLE GLAZING |

TESTPROCEDURE -
Tutmmnudmﬂmdlngtuumﬂﬂﬂnmhadh

TESTRESHLTS
wmmwmmmﬁmdmh

Classifcation according to UNIEN 12208 Class 9A
-
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Impact test

istituto sperimentale per I'edilizia s.p.a. ISTEDIL
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TEST REPORT n® 1858/2006-D Guidonia M. 18/12/2006

Results of soft body impact test, carried out on 13/12/2006, on a door panel sample,
received on il 19/10/20086.

The panel has the following dimensions: width 88 cm, height 208 cm, deep 3 cm.
Principal: TEHNI S.A. PANTELOS - PIGADIA XANTHI (GREECE)

DECLARED DATA
Product identification: ALUMINIUM PANEL WITHOUT GL»\Z]HG

TEST PROCEDURE
Tutmcmdoulamdngtnlﬂlﬁﬂ1m
The impactor is realized aomrdhnbUNI EN 1260[1 wi:hammuﬁﬂl(g It has

bamdmppedmhpanﬂsgoonmlmmmpanddumhm from a drop height
of 200, 300, 450, 550, 700 e 950 mm..

TEST RESULTS

| unmnmn uum mm No alieration = No alteration  No alleration
‘ WO |Hnmagu Hnbrm Hal:miw- No breakage No breakage No breskage
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ISO 9001

TOV FELIAS

TUV NORD GROUP

CERTIFICATE

Management system as per

ISO 9001 : 2015
Quality Management Systems-Requirements
In accordance with TUW HELLAS (TOV NORD) 5 A, procedures, it is hereby cerified thal

TEHNI S.A PANTELOS - TEHNI
671 00 Xanthi

Hellas el . GROUP.OF COMPANIES.

apphes a management systam in line with the above sla ndard"l'm__ the fol Iuﬁ‘mg wﬁ’i:-g

- Manufacturing of Flat an:l Frassad Alumlnlurn Pa nEI Flat and Thermoformed
PVC / ABS Panel, Insect Screens and Sale of Armored Door Parts
- Electrostatic Puwd er Cuatmg ﬂf Alummlum Products

Certificate Ftegistralmn Mo, 041 D‘E I]‘I‘i'3 Walid from 20211212

Valid until 2024-12-11
Audit Report No. E 125]"!’2021- Initial certification 2000

TUV HELLAS (TOV NORD) S A Certification Body Athens, 2021-12-10
This cerfificalion was conducted in accordance with the TOV HELLAS (TOV NORD) 5.A, auditing and cartification procedures and is subject
to regular surveillance audils.
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TOW HELLAS S.A. 282 Mesogelon Ave, 155 62 Cholargos, Athens, Greace

TEHNI S.A.




